I N I S P I P IS P S IS I LI IS PN IS PSP

PAKISTAN



No.25 : SDJJLE> S+ mh
RAWAL LAKE WATER TREATMENT PLANT

HEANIBER =y QIR EN L =7
. HEEZEEST ¢ 105,991 my/E - SR8
. . . . EHAEIRE 130 m/H
23 M2 2
/%7J<.OD ﬁ(iMlIltfry \E,nglneirlng = k2B ¢ 156 /e
Services (MES) (C. 7 (E=D S RpE © 48~72 B5FS
JLE> T HEICHIK « SFKEEm
MMESHYEEREES (CX U THAZKZEAT S RRAl BRERIL= DA
\ \ HIREEH : SHAR GEKITEAN)
c IKEKBDEIRE( L RE P "
e = WEH  EE ORK)
- A5

NI T | RO



TREATMENT PROCESS

=TT
L._ Phasel
I +
| —
B :
[ -_— —
1 SRR
| . : Rapid Sand filters
Mlxmgfhamber Shaft Paddle Flocculator Sedimentation Tank |
[ .
B T |
Rawal Lake Chlorine,
Lime
........... ro=—=--- *
l r Phase 2 : !
........... , =
| SRR | ‘
~z . I .
[

// —_— —1 s : Clean Water Tank

1
Screening "
Aerator "

|

b e e i 1 (" Distribution
L network )

F 3

Sludge Collection Basin
Korang River




WATER QUALITY DATA

Min Max Min Max (Pak-EPA )
1| Hardness mg/L 140 250 120 250 <500
2 Turbidity NTU 16 1000  0.99 1.5 5
R pH 6.2 7.5 7.18 7.25 6.5-8.5
“ Calcium mgCaCO,/L 50 60 40 46 e
5 | Chloride mgCl-/L 15 20 11 13 <250
“ Dissolved oxygen (DO) mgO,/L 3.3 6 2.9 4 6-10
Total dissolved solids mg/L 250 500 110 360 1000
8 | Nitrite mg/L 12 25 1.5 2.5 <3
n Total Residual Chlorine mg/L NIL NIL 0.5 1.2 0.5-1.5
n Fecal Coliform CFU/100mL 31 167 NIL NIL NIL

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_025.pdf



No.32 : 1 RS/ \— R
SANG-JANI WATER TREATMENT PLANT

= YN =E 7R IKALEER DAF R
- HEEREESD : 196,000 m3/H - RSB
- FE7KAEER 1,200 1 osams) A1ERE : 127m/H

A EE 1.2m
- FIKE M
X B/ R
- [FEKEENIONTUZIBZ D EFA
HER  1ER (/)




TREATMENT PROCESS

ol

Rapid
Mixing Tank

Khanpur Dam Screen

Chlorine

Sedimentation
Tank

Clean Water Tank

1

1

1

1

1

i

H Rapid Sand
1

i Filters
1

1

Q — .

- Settled Sludge

P

" Distribution

network Sludge Lagoon Nullah (Rain

Water Stream)

Flocculation

Tank




FEATURE

USEEIN -
BRI RZFTE U CGERH (CYIRK(SEA T IRE

Chlorinator



CHALLENGES

- ERICEHD A b TIGHSHIL TSN SEREYIE(CKD.
JRIKDTBRENTLND,

s ROEFEGARA T, EPUKEK (NRW) HEL,




WATER QUALITY DATA

Parameters (Pak-EPA )

Hardness mg/L 120 200 95 185 <500
Turbidity NTU 10 750 0.25 1.3 5

pH 6.2 7.5 7.18 7.25 6.5-8.5
Dissolved oxygen (DO) mgO,/L 3.5 5 2.8 4.5 6-10
Total dissolved solids mg/L 250 550 110 410 1000
Nitrite mg/L 10 25 1.5 2.5 <3

Total Residual Chlorine mg/L NIL NIL 0.5 1.2 0.5-1.5
Fecal Coliform CFU/100mL 35 155 NIL NIL NIL

sFHl  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_032.pdf



